


 

Part I. Alternatives to Pilot Plant Studies for 
Membrane Technologies 

 
 
 
 

FINAL Report  
by 
Erika Mancha 
W. Shane Walker, Ph.D., P.E. 
Justin Sutherland, Ph.D., P.E. 
Thomas F. Seacord, P.E. 
Dan Hugaboom, P.E. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Texas Water Development Board 
P.O. Box 13231, Capitol Station 
Austin, Texas 78711-3231 
January 2014 

 



 

This page is intentionally blank. 
 



 

Texas Water Development Board 
Report #1148321310 

 
 

Part I. Alternatives to Pilot Plant 
Studies for Membrane Technologies 

 
 
 

by 
 
W. Shane Walker, Ph.D., P.E. 
Erika Mancha 
The University of Texas at El Paso 
 
Justin Sutherland, Ph.D., P.E. 
Thomas F. Seacord, P.E. 
Dan Hugaboom, P.E. 
[...]
sieving (size exclusion), whereby the rejected particles are too large to pass through the 
membrane pores. As rejected particles accumulate on the membrane surface (in dead-end mode), 
a “gel” layer begins to form, which may enmesh and capture additional particles, and as more 
particles accumulate, a denser “cake” layer may form. This accumulation of particles on the 
membrane surface (and within the membrane pores) creates resistance to the flux of water 
through the membrane. Thus, for a constant feed pressure, flux of water through the membrane 
declines, as shown in Figure 3-7. Backwashing is used at regular intervals (30 to 90 minute), 
where filtered water is reversed through the membrane to expel accumulated particles in the 
pores and remove the gel or cake on the surface. Typically, low-pressure membranes are 
operated in constant flux mode in which the feed pressure is increased to counter an increase in 
transmembrane pressure to maintain a constant flow rate.  

Typically, backwashes are not effective at removing all of the accumulated particles, so the flux 
after a backwash is slightly less than the initial flux. After many backwash cycles, a chemical 
cleaning (e.g., a chemically-enhanced backwash or a clean-in-place, typically using an acid or 
base) is required to remove accumulated particles not removed by the backwash. The frequency 
of chemical cleaning is dependent on the source water quality, but ranges from weekly to 
monthly. Unfortunately, chemical cleanings are usually not able to recover the flux to that of 
new membrane, and this flux difference is associated with “irreversible fouling” of the 
membrane. Fortunately, with regular backwashing and chemical cleaning, the irreversible 
fouling is minimized, and membranes can be used effectively for five to ten years. However, 
backwashing and chemical cleanings use filtered water, which decrease the overall system 
recovery, so a practical optimization lies between frequent backwashing/cleaning (significantly 
lowering the system recovery) and infrequent (irreversibly fouling the membranes). Some 
membrane compositions are tolerant of continuous application of a low dose of chlorine, which 
is used to minimize fouling by biological growth on membrane surfaces. Alternatively, shock 
treatments with a high dose of chlorine for a short duration may be used periodically. 

Water 
Supply

Feed 
Pump

Strainer

Backwash 
Discharge

Membrane 
Modules

Filtered 
Water 
Reservoir

Chlorine Solution 
Reservoir

Backwash 
Pump

Distribution



Texas Water Development Board Report # 1148321310 

14 

 
Source:Adapted from Howe et al, 2012. 

Figure 3-7. Typical flux cycles for constant pressure operation and maintenance of membrane filtration. 

 

3.3 Current state of desalting membrane technologies 
Membrane technologies for potable desalination of brackish, saline, and sea waters include 
nanofiltration, reverse osmosis, and electrodialysis. The salinity of “brackish” water is loosely 
defined as having a concentration of 1,000 to 10,000 milligrams per liter of total dissolved solids. 
(For comparison, the United Stated Environmental Protection Agency and Texas Commission on 
Environmental Quality Secondary Standard for total dissolved solids is 500 milligrams per liter 
and 1,000 milligrams per liter, respectively, and the average salinity of seawater is nearly 
35,000 milligrams per liter). Nanofiltration and reverse osmosis are pressure-driven processes 
where the transmembrane pressure must overcome the natural osmotic pressure of the feed water 
to force water through semi-permeable membranes. Electrodialysis represents a family of 
electrically-driven separation processes where an electric voltage is used to draw ions through 
ion-exchange membranes. Over the past two decades, desalting membrane systems have 
increased in number and grown in plant capacity in the State of Texas, as shown in  
Figure 3-8. TWDB has created a desalination plant database that includes information existing 
desalination plants in Texas (TWDB, 2012b). The database provides a desalination plant report 
with information on the location, water production, and membrane system of the plant. 

Time

Trans-
Membrane 
Flux

Backwashing

Chemical Cleaning

Irreversible 
Fouling

Initial Transmembrane
flux



 

 

15 

Texas W
ater D

evelopm
ent Board Report # 1148321310 

 

 
(a) 

0

20

40

60

80

100

120

140

1985 1990 1995 2000 2005 2010

A
gg

re
ga

te
 R

O
 P

la
nt

 C
ap

ac
ity

 in
 th

e 
S

ta
te

 o
f T

ex
as

, M
G

D



 

 

16 

Texas W
ater D

evelopm
ent Board Report # 1148321310 

 

 

(b) 

Figure 3-8.  Desalting membrane applications in Texas (1990-2010). 

0.25-MGD City of Bardwell

0.045-MGD City of Bayside

0.023-MGD Esperanza Fresh Water 
Supply in Pecos

0.023-MGD Longhorn Ranch Motel in 
Alpine

0.38-MGD The Cliffs in Graford

0.24-MGD Veolia WTP in Port Arthur

11-MGD City of Sherman WTP (EDR)

2.3-MGD City of Robinson in Waco

2.86-MGD City of Kenedy

6.5-MGD City of Fort Stockton

0.10-MGD City of Laredo Santa Isabel RO

0.09-MGD DS Waters of America, LP in 
Katy

0.10-MGD Dell City WTP (EDR)

0.61-MGD City of Seadrift

0.32-MGD City of Tatum

0.14-MGD Study Butte Telingua Water 
System in Terlingua

3.0-MGD City of Seymour

1.0-MGD Valley MUD #2 in Olmito

0.028-MGD Water Runner, Inc. in Midland

6.0-MGD Horizon Regional M.U.D. Plant, 
Horizon City

0.15-MGD Holiday Beach WSC in Fulton

0.648-MGD City of Hubbard

1-MGD Possum Kingdom WSC in Graford

2.88-MGD Windermere Water System in 
Austin

12.5-MGD Lake Granbury Surface Water 
Advanced Treatment System in Granbury

7.95-MGD City of Abilene, Hargesheimer 
Treatment Plant, Tuscola

0.023-MGD Midland Country Club in 
Midland

0.216 MGD City of Beckvill

7.5-MGD Southmost Regional Water 
Authority in Brownsville

3.0-MGD City of Brady

1.2-MGD North Alamo Water Supply 
Corporation (Lasara) in Raymondville

0.288-MGD City of Clarksville in White 
Oak

2.5-MGD North Cameron/Hidalgo WA in 
Harlingen

1.58-MGD Oak Trail Shores in Granbury

2-MGD City of Granbury

27.5 MGD Kay Bailey Hutchison 
Desalination plant in El Paso

3.75-MGD North Alamo WSC (Doolittle) in 
Edinburg

1.5-MGD North Alamo WSC (Owassa) in 
San Juan

10.0 MGD Cypress WTP in Wichita Falls

0.10-MGD City of Evant

1990 1992 1994 1996 1998 2000 2002 2004 2006 2008 2010



Texas Water Development Board Report # 1148321310 

17 

3.3.1 Membrane composition 
Nanofiltration and reverse osmosis membranes are frequently polymer-based thin-film 
composite membranes, which are constructed by bonding a very thin (ca. 0.1 micrometer) active 
layer to a thicker (ca. 0.2 millimeter), porous support layer (Water Environmental Federation, 
2006). Cellulose acetate reverse osmosis membranes were initially developed in the 1950s and 
1960s, and thin film-composite membranes were developed in the 1970s, as shown in Figure 3-1. 
Two common thin-film composite membranes are (1) a cellulose acetate active layer on a 
polyester fabric and (2) a polyamide active layer with a polysulfone support layer on a polyester 
fabric (Hydranautics, 2001). Nanofiltration membranes have pore sizes on the order of a 
nanometer (0.001 micrometer) and reject dissolved substances as small as divalent ions such as 
calcium and sulfate (Sarai, 2006). Reverse osmosis membranes are semi-permeable and non-
porous, so they allow water to permeate but reject most dissolved substances (Sarai, 2006). Any 
dissolved organic or salt transport through a reverse osmosis membrane is based upon diffusion, 
not size exclusion. 

Electrodialysis membranes are ion exchange membranes, which selectively permit or reject the 
transport of ions based on charge. Cation-exchange membranes permit cation transport but reject 
anion transport, and the reverse is true for anion-exchange membranes. Ion exchange membranes 
are typically composed of hydrophobic polymers (such as polystyrene, polyethylene, or 
polysulfone) that have been modified to include “fixed” ions of one type of charge (Strathmann, 
2004). Most commercial cation-exchange membranes have sulfonate or carboxylfixed ions, and 
most commercial anion-exchange membranes have quaternary ammonium ions (Strathmann, 
2004). 

Nanofiltration and reverse osmosis membranes have been developed for a wide range of 
applications. For example, among the many membrane manufacturers, there exist multiple 
membrane types within each of the following categories: brackish water, fouling resistant, low 
energy, industrial grade brackish water, nanofiltration, sanitary/medical, seawater, 
semiconductor, and tap water (DOW, 2012a; General Electric, 2012a; Hydranautics, 2012a; 
KOCH, 2012a; Toray, 2012a). These membranes are tested on industry standard synthetic waters 
(specific to each category) using a method described by ASTM (2010a) (which defines the 
standardization of permeate flow, temperature correction factors, and concentration of salt “as 
mg/L NaCl”) so that individual membrane models are comparable between different 
manufacturers (DOW, 2012b) based on contaminant rejection, design flux, membrane surface 
area, and design pressure. 

3.3.2 System design and operation 
Desalting membrane systems are designed based on source water quality, membrane 
specifications, and desired product water characteristics, and the fundamentals of these designs 
have been standardized (ANSI-AWWA, 2010). A simplified example diagram of a membrane 
desalination system is shown in Figure 3-9. For pretreatment, acid and antiscalant may be added 
before the membrane treatment system, and the concentration of acid and antiscalant added is 
calculated based on the feed water quality and predictions for supersaturation of sparingly-
soluble salts, based on the expected membrane rejections and system recovery. The necessary 
screening and prefiltration required for the treatment system is determined based on the feed 
water turbidity and measure of capacity for fouling known as silt density index. Additionally, 
PHREEQC (USGS, 2014) and Visual MINTEQ (KTH, 2013) are chemical solubility/equilibrium 



Texas Water Development Board Report # 1148321310 

18 

modeling software packages available at no cost. The required pressure and horsepower of the 
feed pumps are determined based on the osmotic pressure of the feed water and concentrate 
wastes, as well as hydraulic headlosses. The configuration of the membrane arrays (i.e., number 
of vessels per stage) are optimized for economic value while still meeting minimum and 
maximum concentrate and feed flows, respectively, out of and into the vessels. The choice of 
membrane types are determined based on specific feed water quality and desired product water 
quality (using the methods described in the next chapter of this report). 

 
Source: Adapted from Davis, 2010. 

Figure 3-9.  Typical membrane desalination process schematic. 

Carbon dioxide is not typically rejected by desalting membranes, so the permeate (product) is 
typically supersaturated with carbon dioxide and may require air stripping for removal. In 
general, the hardness and alkalinity of the permeate are too low to distribute to customers, 
causing corrosion in distribution pipes. The permeate will typically need to be stabilized by 
either blending some of the feed water back into the permeate and/or adding chemicals, such as 
lime, caustic soda, or calcite. A corrosion inhibitor may also be added to minimize aggressive 
behavior in metal pipes. Alternatively, the carbon dioxide in the RO permeate can be 
supplemented and reacted with natural calcite mineral to dissolve calcium and carbonate for 
stabilization through upflow calcite contactors. Finally, a disinfectant is added prior to 
distribution. 

If the concentrate waste stream retains significant pressure relative to the feed stream, then an 
energy recovery device may be used to reduce energy costs. Common disposal options for inland 
desalination include discharge to the local wastewater sewer system, deep-well injection, 
evaporation ponds, and zero liquid discharge treatment. Discharge to a sewer system is feasible if 
conveniently located in proximity to the sewer collection system and if the mass flow of salt will 
not appreciably increase the salinity of the wastewater effluent. Deep-well injection typically 
uses a 1,000 to 5,000 feet deep well to dispose of concentrate waste into an aquifer that is 
typically more saline than the concentrate waste and has been determined by professional 
geologists to be confined from other fresh water aquifers that may be used for drinking water. 
Evaporation ponds, typically limited to arid climates, are constructed to provide a shallow pond 
(e.g., less than one meter deep) where the water contained in the concentrate can be evaporated, 
leaving solid salts behind. Zero liquid discharge options are typically more expensive and require 
more energy to crystallize the concentrate waste, usually by thermal processes. 

Water 
Source

Acid Antiscalant

Prefiltration
Feed 

Pumps

Membrane 
Arrays

Energy 
Recovery 

Break Tank

Concentrate 
Disposal

CO2

Air

CO2 

Stripping 
Tower

Alkalinity

Corrosion 
Inhibitor

Disinfectant

Distribution



Texas Water Development Board Report # 1148321310 

19 

Nanofiltration and reverse osmosis systems are typically designed with spiral-wound modules. 
The orientation of the repeating group in a spiral wound element has four items: feed spacer, 
membrane (with dense side facing feed spacer), permeate flow spacer, and membrane (with 
support side facing permeate flow spacer). The layers are rolled around a central pipe which 
serves as the permeate collector, as illustrated in Figure 3-10. Pumps are used to pressurize the 
feed channel such that transmembrane pressure (i.e., the difference in pressure between the feed 
side and permeate side of the membrane) exceeds the natural osmotic pressure associated with 
the salinity of the feed. Osmotic pressure (Π) is approximately proportional to the concentration 
of salt ions (c) in solution and can be approximated for brackish solutions by the following 
equation: 

Π = c R T Equation 3-3 

where R is the universal gas constant (8.314 J/mol-K), and T is the absolute temperature (in 
Kelvin). For example, the osmotic pressure of a solution of 2,000 milligrams per liter of sodium 
chloride is approximately 25 pounds per square inch (170 kilopascal). Nanofiltration systems 
typically operate at 50 to 150 pounds per square inch for softening, while pressure ranges for 
reverse osmosis treatment of brackish water and seawater are 100 to 600 pounds per square inch 
and 1,000 to 1,500 psi, respectively (Kucera, 2010). With a transmembrane pressure greater than 
the osmotic pressure of the feed, water is forced to permeate through the desalting membrane, 
but salt ions (and other molecules) are largely rejected.  

 

Source: Courtesy of Hydranautics 

Figure 3-10.  Cutaway of a typical spiral-wound module. 

  

 

Permeate 
Water

Feed 
Water

Feed Spacer

Concentrate

Spiral 
Element

Permeate Carrier

Membrane

Seal



Texas Water Development Board Report # 1148321310 

20 

For improved recovery, multiple elements are installed in series within a pressure vessel such 
that the concentrate leaving the first element becomes the feed to the next element in the pressure 
vessel, as shown in Figure 3-11. Typical nanofiltration and brackish reverse osmosis pressure 
vessels contain six or seven membrane elements, and some seawater pressure vessels are 
designed with eight membrane elements. The standard length for spiral-wound membrane 
elements is 40 inches, and typical diameters are 4 or 8 inches. A 40-inch long element is 
typically operated in the range of 8 percent to 15 percent recovery. 

 
Source: Adpated from Davis, 2010. 

Figure 3-11.  Seven-element nanofiltration or reverse osmosis membrane pressure vessel. 

Some manufacturers have developed 16-inch or 18-inch diameter vessels for large flow capacity 